iBuggy Spare Parts Diagrams-Website · PDF fileNo. Quantity HD Spare Parts No. MGI Spare Parts...

Click here to load reader

  • date post

    23-Sep-2018
  • Category

    Documents

  • view

    253
  • download

    0

Embed Size (px)

Transcript of iBuggy Spare Parts Diagrams-Website · PDF fileNo. Quantity HD Spare Parts No. MGI Spare Parts...

  • No. Quantity HD Spare parts No. MGI Spare parts No. Spare parts name Done1 1 B31081-00 iB2000 rear tube sets2 1 B31080-00 iB4020 Lower Handle Assembly3 1 B31079-00 iB4010 Top Handle Assembly4 1 B31083-00 iB3000 chassis assembly5 1 B31070-00 iB3010 seat bracket sets6 1 B31069-00 iBF26 Dual stem Seat Seat7 1 B31087-00 iBSCH scorecard holder sets8 1 B31061-01 iBUH Wide Umbrella Holder9 1 B31071-00 iBBLB sand bucket loop sets10 2 B31068-00 IB6002 Rear Wheel

  • No. Quantity HD Spare Parts No. MGI Spare Parts No. Spare parts name Done1 1 B31073-00 iB4010 Top Handle Tube Set Complete2 2 10004-00 iB4030 Handle Grips3 2 B31074-00 iB4025 handle tube core with screws4 2 43016-00 M8 flat gasket 19*8*25 2 13008-00 iB4012 20 Circular tube plastic fitting6 1 B12071-00 iB7002 Memory Set Buttons ( cushion rubber )7 1 13002-01 iB3002 Tube plug 40X20 oval12 hole8 1 B12037-00 iB7010 301A Stall Free Digital Potentiometer sets9 1 13301-00D01 iB7012 Potentiometer housing (Chrome finish 10 2 40085-00 M3X10 bolt11 1 71010-00 iB7011 Black Metal Pot Knob12 2 42002-00 M5 locknut13 1 15054-00 iBUH BaseR Umbrella holder right part14 3 42008-00 M6 Locknut15 1 B31037-00 iB4080 Upper Folding Mechanism (upper knuckle) 16 4 43020-00 M6 Washer17 2 40131-00 M6X30 Hex Head screws18 1 15053-00 iBUH BaseL 005 Umbrella holder left part19 2 40111-00 M5X60 Hex Head bolt20 1 23011-00 iB7003 Memory button - plastic cover

  • No. Quantity HD Spare Parts No. MGI Spare Parts No. Spare parts name Done1 1 B31082-00 iB4090 Lower Locking Mech Knob2 1 43018-00 M8 Spring Washer3 1 43022-00 M8 Washer4 2 42002-00 M5 Locknut5 1 33051-01P01 iB4020 333A folding tube(increase camber(silver painted)6 1 13308-00 iB4095 Lower Folding Mechanism (lower knuckle)7 1 42004-00 M8 locknutcoarse thread8 2 40124-00 flat head cross M5X50 screws9 2 42008-00 M6 stainless steel locknut

    10 4 43020-00 M6 stainless steel flat gasket11 1 33003-00 inner tube in upper bag rest12 1 B31017-00 003straignt tube sets of upper bag rest13 1 48019-00 40X15.X9.5 spring14 1 B31036-00 iB4081 Upper Folding Mechanism (horizontal knuckle) 15 2 40081-00 slotcone point adaptive screws M4X816 1 B31009-00 iB4061 003 upper elastic straps sets (left)17 4 43025-00 M5 stainless steel flat gasket18 2 40132-00 hexagon head M5X16 stainless steel screws19 1 33010-00 iB4050 003 upper bag rest20 1 B31010-00 iB4062 003 upper elastic straps sets (right)21 2 40028-00 hexagonal flange bolt stainless steel bolt M6X75 22 2 40029-00 Cup head nib square adaptive stainless steel bolt M8X6523 1 B31040 iB4070 Upper Locking Mech Knob24 1 23011-00 6 plastic protective ring

  • No. Quantity MGI Spare Parts No. Spare parts name Done1 1 iB3000 MGI -333A welding Chassis Frame sets 2 1 iB8011 controller box housing2 1 iB8011 controller box housing3 1 004 front wheel inner spacer 4 1 iB8001 302A motor controller 12 V with heat sink5 2 333A battery plug fixed plate 6 1 L8101 PA30 connector red7 1 iB3040 Battery Tray8 1 iB5125 333 Alignment parts - Front Axle9 2 Alignment parts of front wheels10 1 hexagon head M6x158 screw11 4 333A electrode plate 12 2 iB5127 Alignment Front wheels spacer 13 1 iB4060 Lower Bag Support set14 2 003 elastic straps' ball 15 2 003T Iron for added chassis weight16 1 iB4061 003 upper Bag Strap Left17 1 iB5001 front wheels' hub (182.5)18 2 003 spring straps fixed plate19 1 iB5002 front wheels' tyre(77g)20 1 iB4062 003 upper Bag Strap Right21 2 trench ball bearing 6190022 2 M6 stainless steel locknut23 8 M5X16 Screws24 2 M6X65 Screws - Lower Bag support25 4 setnut M526 4 setnut M427 1 plate head &cross M4X1828 10 M3X10 self tapping screw 29 2 M6X30 adapter screws30 2 round head &cross M5X8 Screw31 2 cheese head hexagon socket M5X40 stainless steel screws32 2 M5 Spring Washer33 2 M5 flat 10x5.5x0.834 2 M5 nut35 2 round head &cross M4X16self-tapping screw 36 2 M4x8 Screws - Chassis37 1 iB3042 battery straps 38 2 M5 locknut

  • No. Quantity MGI Spare Parts No. Spare parts name1 1 iB2000 Rear tuber welding sets2 1 iB1100 12V 180W motor / gearbox

    iB1101 12v 180W motoriB1101 12v 180W motoriB1102 Gearbox

    3 1 iB1201 rear tube sets connector (upper)4 1 iB1202 rear tube sets connector (lower)5 1 iB8201 Crimp terminal 6 2 iB2004 Clutch Adapter7 1 iB2005 Four claw drive dog (left)8 1 iB2010 22.5 square tube inner sleeve9 1 iB2100 rear wheels axle10 1 iB2006 Four claw drive dog (right)11 2 hexagon socket M5X20 screws12 2 hexagon head M6X50 screws13 2 M6 stainless steel flat gasket14 2 M5 stainless steel flat gasket15 2 M5 spring washer16 2 M6 stainless steel locknut17 4 round head cross stainless steel M5X1618 4 M5 flat gasket-10X5.5X.819 2 M4X35 stainless steel screws 20 2 M4 flat gasket21 2 M4 locknut22 4 M3X16 self-tapping screw 23 1 iB2020 333A rear tuber welding fixed plate sets24 1 iB2110 6001Z rear wheels bearing25 2 4X20 spring pin26 2 2.5x20 spring pin27 1 4x18 stainless steel roll cotter28 3 4x13 blind rivet29 1 iB8200 four wire connector complete30 1 iB8202 IIIB B23-6.3A-0.25(female)

  • No. Quantity MGI Spare Part No. Spare parts Name1 1 iB6002 Wheel complete2 1 iB6004 Wheels iBuggy Hub Cap3 1 L6003 Wheels spring latch

  • No. Quantity MGI Spare Parts No. Spare parts NameiBSCH Complete Scorecard holder

    1 1 quick-release scorecard holder Lower part2 1 quick-release scorecard holder upper part3 1 quick-release inner clasp 4 1 quick-release out clasp

  • No. Quantity MGI Spare Part no. Spare parts name DoneiBF26 Complete seat

    1 1 seat supporter sets2 4 seat supporter soft bracket 3 1 20x20 Square tube plug(flat head)4 1 seat supporter base welding set (black painted)5 4 seat supporter inner Washer 6 2 seat supporter spring7 1 seat supporter base welding set(black painted)8 1 seat box ( rubber paint8 1 seat box ( rubber paint9 14 4x13 blind rivet

  • No. Quantity MGI Spare Parts No.Spare parts name Done1 1 iB3010 seat bracket sets welding sets2 4 gasket ring 3x1.53 1 22.5 square Interior lining 4 4 M5 flat gasket 4 4 M5 flat gasket 5 4 M5 spring gasket 6 2 round cross hexagon socket head bolt M5X167 2 round cross hexagon socket head bolt M5X35

  • No. Quantity MGI Spare Parts No. Spare parts NameiBUH Umbrella holder complete

    1 1 umbrella holder fixed tube2 1 iBUH Adap umbrella holder adapter3 1 iBUH PS umbrella holder plastic screw4 1 iBUH PS BL umbrella holder lock block 5 1 iBUH MSS umbrella holder metal screw short5 1 iBUH MSL umbrella holder metal screw long

  • No. Quantity MGI Spare Parts No.Spare parts name1 1 iBLB sand bucket loop welding sets2 2 20x20 square tube plugflat head

  • No. Quantity MGI Spare Parts No. Spare parts nameiB8200 four wire connector complete

    1 2 OD 2.4-1 square wire(red)1 2 OD 2.4-1 square wire(red)

    2 2 OD 2.4-1 square wire(black)

    3 4 iB8210 battery case lock pin spring4 4 333 Aelectrode pole sets

    5 1 iB8201 IIIB Terminal B23-6.3A-0.25(male)